IS XeS EEELRTECH 10 LG Y,

- S

"l'a-"'} |
;r"' H
(] L z
g =
¥ o i B
3 ——
: = H
J"r --.\_\_.
D v

1/10 SCALE RC 4WD HIGH PERFORMANCE DRIFT CAR

R

XPLODED
MANUAL

ON ROAD USE ONLY
FULL BALL BEARINGS

WHEELEBASE : STANDARD 257mm (adjustable)

WIDTH : STANDARD 190mm (adjustable) v/ /] | d?
GEAR RATIO : 2.06 (37T/18T) S IS[ .
CASTER : 8,12, 16 degrees variableness z

CAMBER : 0 to-12 degrees




RIVIX-D VIP:

1/10 SCALE RC 4WD HIGH PERFORMANCE DRIFT CAR

Please add color remark for () part number.
e.g. 210123P for Purple (210123) Color Fifh Purple 5

#): 210123P for i (210123) TG X

-

G 210381
110045 g
:Eg 210381
d

310001

(310003)
% 110002
G é
&

130004
(210295) 3
210235

110001 110026 Absorber

% 110001
(210424) é

210088

210422

130028 N

2102335 E}

(310005)
cos_

130002 |

(210436)

414525J

(310004)

 ©

2103731
210437-2

diq..
(210432) (o)

820055
110003
o ¢
210088 210020 820055
i =)
N J e
A N

110002 - 110002 (210435) 110017

E 110006 S | N 210224
' 120001
210111-2

~, 120001

A (810011)
A

%, 210047
110017 (210429) %
o 210013 210103

110047 (820054)

) @( (820054)

£ B 110045 o =

110001 ~
310048 ﬁ;jﬂai?j

| ~, 210061 IO

210020 110037

1100861

(820028)
210344 @

110047
310060

120013

110047

:,If’ (620026)
= 120006
120016

2104255 ﬁ’
210047 I
(820082)

I'\ 110002 (810010) % @ ?
1
| 210433 &1 130041

110017

210070

110002




310058

(210428)

09%; ﬁ %
110002 f @ %

210032
110025 510033

110026
S 210433

( | ;f (210413)
110048 >

/*
-

. (210105)

110002 (210423)

210381

110047

210088
110002

., 110045
710001
3 (210423)

210381

(820084)
210417 130006

210047

110003 %

e T N\ (810007)
| " ﬁ 210326

g V=,
E 210121-1 Ny

210058
820081
820007
.1

‘f%g @ @f 120001
~. 110005 310006 210001
7 -
10017 i' e
“}x 110005 2
(820054)

% 820081

820030 @

820081 ﬁ/—

110005 E{ 5
820008

310006 g 310001 1100665 110067 .~ 110017
210378 gg (6
E) 110005 5 i
E;E 110017
= 110005 E;

e (820084)

20044)

(820049)
(820054) L ‘ &
110026 e [ ot
I 110017 7, vl
(820054) G 7
=D 210159 (820044) S N

820074

(820049) .-

1100035

Ef (820027)

RMX-D VIP 4WD



Pinion Gear
(not included )

Adjust for proper space.

HREEE R

Attaching Pinion Gear

Attaching Spur Gear
R EEE

o SN
' SHESRRBR -

Loose both screws for gear

ratio adjusting.

e L

e SABEtR -

*: Please refer to gear ratio list for gear ratios.

O
LLI
=
1)

Please note to the assembly position!

ERBER -

pur Gear
g Motor

Remove S
N
Attachin
LU EE

18
L1
=
1)

RMX-D VIF 40ND 4



Steering Servo Assembl
)

SERVO
(not included)

Short servo
horn

48X45

2.6X10
M3X10

| Attaching the servo as
cgﬁ = ' shown.
/ m PR -
/ 4 25 N —

M3X8
Lock the screw after €).
WRE ZREHEE -

3X6X0.5

Approx. 44.60mm
—d
L LR
— v e
=g
*l;.';, H 4 o
Jﬂ ez o F
e s .
= 1 ':I: . : e 5 ::'_
- S Fage, )
CT AT o
e S ( Q ~— b,
C |J Q =
, W o
E 0y
- 5] e
= l_..
)

S _r'-:.l_q'l:':'

Attaching Receiver
STEIﬂEEI&%ﬁ .

D T RECEIVER
NN (not included)

Please set receiver e —t
according to it's reguirements. = o
sFilian E Wik E R AR !

Attaching ESC Plate
sTer gy taching

1IN .
%? l\[@]
I: Konb position for
[ removing.
\;@ HSHEARS T ANEMRRE
BN eI 3D ! =
[ 11 11
— L|@
“57 LP
[_L Konb position for
fixing.
@ 4 S SO TR ANERAE -
\?L ENPIEE ! =

Keep 25~30mm
wire length.

EER R R TRE 25~
30mm !

~=

STEﬂAﬂaching ESC

IS B EhE 3R

Remove this part.

sAn It S BRI T !
L5 {3 -

e

ESC (not included)

RMX-DVIF 4ND 5



Motor Assembly Way Il

Attaching Battery

= =~ Arriih

% Notice the latch is in “Open” position for attaching battery.
A PIRIBR AN B AR - FRIRERA -

e e
1
sk - -Llﬁ:'iﬁ-a'l
r ‘ T 7 = .';1"’
e Te ; ==- : fs 4
i L ‘\‘-.‘__ T | s L, ""l.‘_'-\.
4 . = ) [ Nl
— o ra— — e . ~i S
.1 |
| — S == — A e

% Loose belt,

Adjust belt for proper tightness.

e

# Recommended hard battery

measurement
L140 X W48 X H26mm (not exceed).

EREE AR S Wi - ARAEREEBR140 - 48 ~ B26mm -

Please note to the assembly position!
PR hewe T

=

P e Y

~§

iy s
e o .

.
i
.

P 'i// o5l
f;‘}{’fg\;;ﬁ%::'...% @ '-"".:_.r""r’:‘::" E'?.I f:} ;

-".._._.-.-'.'.. - IE-...._-.-'-:_‘_-‘_ ; __ p .
f r(_’x?."-":ﬁf g If,:_.gl!_v: .
/ _--'____"\- {-. _-_;." /T "":_f qﬁi-_:,.-".‘:" :u__.- _.--.II _. \_I (

VA7 RS 78 S

/ .-'r H L

-~
S =

| )
o f
F

Pinion Gear
(not included )

A T LS
o "-.,:"I.‘l"' o : __..""_ ol
- ~JARAE il L
bl e

<
o el %
Pt A __‘...-.“:q.._. .-____,.Q- Lﬁ\ 4

"-
A Iy ey,
ey Y
i 4 1,
-
I 1
I_.\'

r
(@

Tt
7

Adjust for proper space.
ol o T 8 o £ PR

RMX-D VIF 4ND 6



Attaching Front Damper
LU BB RS

Damper Assembl

I':llllf.:. | I.! |:.-|I II|_|I|- I.I"_'u"||"ll'|| ;||::IIIII_IIl

[t
(l

y

II|.|. | |: 1
.II|I EI||||!||-| i

Pull down piston and pour oil into
cylinder.

Remove air bubbles by slowly
moving piston up and down.

RMGEEIMALH - 18 L TSR
s F SRR ©

i

Attaching Rear Damper

iR RER
oil seal
Front Rear Wy RN -
damper damper B \>
¥

72\
il

Pull down piston rod 3mm, attach ol Front-Silver
seal and absorb oil overflow with Rear-Orange-Green l |
tissue paper. S EtE R E .:_:_ '_q___::j_._

458,04 3mm % B LEETLEREE ' :
i e0RsE - EEEEISGE

RMX-D VIP 40ND 7



1 3 - T x
- o SR - - il
— F o ey g
- I, e A I

Front Bumper Assembly
BB HEARAR 5

Attaching Bumper

=T ZiEhER

M3 X8
LTJZ%;@;
| —
S e

Attaching Rear Balancing Diffuser
S TEF ﬁ%ﬁagﬁ%ﬁ 9

Attaching Rear Body Post

STER SRR

OPTIONAL PARTS

MST Diffuser

I;’@

210282
I MST ik

210439
MST # FROIEE iR
MST Rear balancing diffuser

RMX-D VIF 4ND 8



M2.5X10 Screw x4 ' 48458 Ballconnector <2
(©) (jrommm mss © SEAH

M2<4 Screw =<4 M25x25 Screw X2 325510 Alum. spacer »1

LR © M (H{et Rk HEH
110004 110067 (820026) © wi=r AhA
M2X8 Screw X8 M35 Screw X1 3X5.5X2.0 g&;’l spacer x2 o ginlxyfiﬂr?nlggkle e

R4S © ([ ({4 & L (210272)
110063 110006

.
i in 3x55x3.0 Alum. spacer 2
M2.5%6 Screw <10 s crew ol
AR @ (i [ (820028)

110003 110032 0.05" L Wrench STt

L #F i wamrmssminae CUANPER O,

110067 _@;@G #

ot
ra

3%55X2.0 Alum, spacer
fAkE

8200275

M3-<6 St.‘:rgw ~14 8 584 Ball connector x4
maeEH Oﬂn ansh R R S R :
110001 210159 @ 3%8%05 Spacer X1

3741 Bearing bush 2

110025 255 8u SFIEI'ISI'EII'I balls =8 et AT
G:l HESEE Sy e
210321

@ 1.5&20& 25 L Wrench set

©

110064 210433
5%7%1.0 Spacer 4 | M=) . J
B
M35 Screw 3 , 4845 EEIImnnecmr 8 820018 Black grease MST-PU Sticker Damper oil #300
kv T s PR RGN MST-PUEE B
110049 3X6X05 Spacer X 19 130008 710001 130009
-2y 2 o 2o
110047 e :
i | !
ga ' || ] !
110048 | | I 8.8 I
M3x8 Screw x38 | . .
()i ey = 4.8 Ball connector nut <6 ' f’ _ I
110002 B 7 T R-clip 5.0 (black) 4 | | !
210161 RAZ0 5.0 (F) ' ' |
820075BK I / ] | ® :
: M3%10 Screw X6 | 3 | - |
I e S A\ 4.8 Ball connector nutL x4 E-clip4.0 X1 ' = |
A () E4014.0 | = .
= 210344 110037 | @ 7 || L= |
M3 <12 Screw x5 I y . '
z : ] | @4 |
il CEE T ! & .
| | | |
i i 1 I
| || I
] I ] ]
I | | I
1 1 1 ]
| | | I
1 I 1 I

; L L #R5 55& 7.0 Alum.wrench
- M3 <14 Screw =3 130035 PESEHTR
NI LIEEE Uni _— 3 (700003) o
110061 M4 Wheel nut <4 vniversal acjusting mount X
: 0 iR A AR
feiEamid
450074 310061 ] v I
M2.510 Serew X1 T e e e e e e e e r A e rma e
iy e
110025 » M33X6x8 Bolster post 2
O D P shE o
310039 = 27 Ball bearing 1
M2:8 Scrﬁw }ci:I Mtk 510 Ballbearing 4 2% 98 Shaft *11
B Rk (2E5) —s 120006 stk 2546 Arm shaft <4 g
110045 120002 e 110017
Wheel axle 4 310048
W o) £ 4T [ ]
M16<4 Screw x4 3100086 58 Ball bearing X2
st 4k | 2%11.8 Shaft X1
1100395 120003 511 i:ali bearing x4 O O 4
Bk 110019
@ mﬂm i 120011 RMX Belt pulley shaft (short)
: [ - = RMX £ EEiEh
wese %%rreé;difg 7 N\ 383 Ball bearing x2 310057
L 3%3.5%20 Steel turnbuckle 2 \ ) o 2.5%20 Arm shaft 2
1100665 W ET IR "/ 120016 RN e
210326 O :[I:O o 310046
1015 Ball bearing <8 :
M3x8 Screw x33 i ok | —_ ]
TR UL Cross joint 4 P 4%8%3 Ball bearing X2 — RMX Belt pulley shaft (long)
110005 O 5 © B RMX [ 556 5k 2.0%22 Arm shaft 2
820030 Nt/ 120013 310058 R
— 310047

RMX-D VIP 40D 10



Wide balancing bumper
WA R
210378

000000000000 )L

-} O0000000O000CO
E|| @9 ( )

(b " ©@©) [nonnaunnnonnonnon
(kb " ©@©@| ([ocoooooooooooooooo H

Car body post set
Bk 3l
210381

Q

i

RMX Electronic device accessory
RMX BEEEH
210088

O

Idler gear M0.6 25T
fiid& M0.6 25T
210090

Pulley 13T
B 13T
210111-2

TV

9
9
©)
©)
©)
9

© © © © © ©

4818 Reinforced adjuster set
LA ERSE
210047

S HT Lower arm
!ﬂ' HT T

= 210054

g

HT Rear lower arm (4 holes) & wheel hub =2
HT & T (491) & WS
210070

Servo horn set (23T/25T) Servo horn set (long) (23T/25T)
{ERRegt (23T/25T) {ERgERE 48 () (23T/25T)
210032 210033

/0 O0)(0 O\

/0 0) (0O O\

HT Upper arm spacer

HT LRRress \® Z@
210081

HT Upper arm
HT L
210058

KF1 Upright set
KPI #&EEiE
210060

©000 0000

@000 ©0O0
|

5.8 Adjuster set
p:ﬂ ﬁ": .-Lr':'}j ot :.rﬁ'ﬂ
820081

RMX-D VIP 40D 11



(VIAARY T Alum. suspension mount (-1.0) >3

Y ‘ IS M= =1.0 $SE B (-1.0)
L T O o (820084)
320 Alum. reinforced turnbuckle 3232 Alum. reinforced turnbuckle

TR e D gD
(810010}
819001 ' 0 = +2.0 O Alum. suspension mount (+2.0)
‘ ‘ 2 ‘ \ BERMWE (+2.0)
L . WAL 340 gum%. ;ﬁigi_?-ﬁf{i turnbuckle (820038) RMX Alum. main shaft mount
aER{taIaHaE RMX S EEE

I I @000 ] n

(210427}

(NI

| L [

il

RMX Alum. rail mount
360 ﬁlulm.__tl;ilrnguck[e RMX fﬂﬂi‘?ﬁ'}' $ih w
BRET IR (210428)
(210105)

J
@ @ @ @ RMX Alum. bulkhead =<2
RMX 8o &liE
(210423)
Alum. steering rail
foga Gl g
(210425) ¢

_6“

4dmm  Alum. hex. wheel hubs Wheel hub spacer 1.0 U
o op RN MREESEF 1.0
(820044) (820049) D
]

I | RMX Alum. upper deck connector \
| RMX 5 & iR aigie \

(210424)
J

RMX Alum. solid axle set
Alum. servo mount

At = kg ;
ol L218435) O Alum. arm set
ey (N 7 iﬂé‘ﬁiﬁﬁ'ﬁﬁ XXX Alum, gear box cover set (HT-F)
EBEDUEZ} ' XXX fieemmlt 88 (HT-F)
(210323)
e Alum. belt pulley =2 —
S ERENEE

=] & i

I E—
RMX Al t t RMX Alum. strengthen post =3 / ”

Llrl'l. rﬂl'.'l' ﬂr I'I'IEII,.II‘I .-ﬁ.._-g;:-— P
RMX i85 Wi E RMX Alfn?_._gne "TEY Sl RMX Alum. spur gear holder {quiﬁﬁﬂ i XX X-R Alum. gear box cover set
(210428) BASE A e RMX 185 & 5 XXX-R 185 % 50 - %58
(210435) (210429)

(210295)

RMX-D VIP 4WD 12



RMX Carbon rear damper stay 3.5
RMX BRisiaBmiE 3.5
210419

S

dﬁﬁ

o O
Q O

RMX Carbon front damper stay 3.5
RMX BElsaBmae 3.5
210418

O

RMX Carbon lower deck 2.5

RMX RRii#ERE 2.5
210417

O

(

(

RMX Carbon steering arm extension 2.5

RMX, RESREERE W TR R 2.5

] 210422

RMX Carbon rail frame 2.5
RMX BRI 2.5
210421

RMX Carbon upper deck 3.5

RMX RilitsE —iliR 3.5
210420

ME=y~ 48[2mm

WA AECVDINEE
820007

48 Steel CVD great angle universal shaft

W=~ 482mm

©
C

A75=7~ $92mm

51 Steel CVD great angle universal shaft
S ECYDINTE
820008

7=z~ 51/2mm

O 308 O
MST Balancing weights 30g
MST &M 30g
820083

Bumper (C)
i e
130037

Carbon bumper support L 2.5
MRHEINEIE L 2.5
210391

Inner sponge
5 AR A
130017

Double sided tape
I e
130006

20801 Sponge
Uik ek it
130034

Antenna pipe

T

130007

RMX-D VIP 4WD 13



525 3.5mm Drive belt (Japan)
BRI
414525J

186 3.5mm Drive belt (Japan)
=]
414186J

Rear bumper
b AR
210379

37T Spool pulley set

NEE Lol et

210082

(210115)

= g
Cylinder cap +4
B LB
(310003)

-

LRI

Spring retainer <4

B A I RIR BETNRN S BRE TS BREELRSE
(310004) 210151 (310005) 210235 6542 sponge ~6
Pk ]
R T L S S e T 130021
] ]
I I
] ]
I £ £ Reinforced damper plastic maintenance set <4 | @
A 2.5 LR RE S '
S Q 820055 | E-clip %10
O &
; i 110013

Pistonrod 4
Pic. -1 LT
210008

!\a

Alum. damper cylinder =4

O

Qil seal =4
Picd. ik
130004

Rod guide cap 4

=

©

Piston spacer set < 4
I FERA S
11.5x1.5 O-ring x4 210235
Qi

130002

©

Damper O-ring P3 (blue) 4
HEEOM ()
130028

Fiston spacer set = 4

O

Spur gear 88T-48P

F AR 88T-48F
210013

48P GEAR RATIO | | 64P GEAR RATIO
88T ;7115717101 | 116 T s71vta1 srivter
25T | 1085 | 724 | | 35T [ 1040 693
26T | 10.44 | 6.96 36T | 10.11 | 6.74
27T | 1005|670 | | 37T | 9.83 | 656

38T | 957 | 638

34T | 798 | 532
asT | 7.75 | 517

J5T | 7.54 | 5.02 I

47T | 7.74 | 516

48T | 7.58 | 505
49T | 7.43 | 495

W D CS RATIO

QEAR | az1/1eT

18T / 36T Pulley
Rt
210020

32mm  Super coil spring set (medium) (orange-green)
BEEOREmERSEE (P) (6-4)

210437-2

32mm Coil spring (hard) (silver)
BRI B (B (38)

2103731

EFERONT (2.06)
SEAPAERE || o
e C
SSTAZT | 1 4 456
38T/11T _
(397) - 1.587
SAT/12T :
(3.08) <A
S7FT/11T .
(336 ) : 1.631
S7T/10T :
({3.7) - 1.796

s Gear ratios in bolt frame are for the motor assembly way 1L

REAERESBERESN Z2Etb® -

CS-R

RMX-D VIP 4AD 14



PARTS CODE

Please add color remark for { ) part number, Color

e.g. 210123P for Purple (210123)

Purple

Remark

1110001 Round head screw M3x6 (10) 120006  Ball bearing 3x7 (2) 210092  Spool pulley set 37T (210423) RMX Alum. Bulkhead 414186J Drive belt 186 3.5mm (Japan)
110002  Round head screw M3x8 (10) 120011  Ball bearing 511 (4) 210103  One way joint (2) (210424) RMX Alum. upper deck connector 414525J) Drive belt 525 3.5mm (Japan)
110003 Round head screw M2 5x6 (6) 120013  Ball bearing 4x8x3 (2) (2101058) Alum. turnbuckle 3X60 2104255 Alum. steering rail (silver) (700003) 5.5 & 7.0 Alum. Wrench
110004  Round head screw M2 4 (8) 120016  Ball bearing 3x8x3 (2) 210111-2 Pulley 11T/12T/M3T (210426) RMX Alum. rail mount 710001 MST-PU Sticker (4)
110005  Countersunk screw M3x 8 (10) 130002 O-ring 11.5x1.5(4) 210121-1 Swing shaft protector (4) (210427) RMX Alum. main shaft mount (810007} Alum. reinforced turnbuckle 320 (2)
110006  Set screw M3x5 (6) 130004  OQil seal (4) 210151  Alum. damper cylinder (4) (210428) RMX Alum. motor mount (810010}  Alum. reinforced turnbuckle 3x32 (2)
110013  E-clip 2.0 (10) 130006  Double sided tape(5) 210159  Ball connector 5.8<4 (4) (210429) RMX Alum. spur gear holder (810011} Alum. reinforced turnbuckle 340 (2)
110017  Shaft 2x9.8 (10) 130008  Black grease 2101861 Ball connector nut 4.8 (4) 210430  Alum. belt pulley 820007  Steel CVD great angle universal shaft 48 (2)
110019  Shaft 2x11.8 (5) 130008  Damper oil #300 210224  Spool joint (210432) RMX Alum. strengthen post (2) 820008  Steel CVD great angle universal shaft 51 (2)
110025  Tapping round head screw 2,610 (6) 130017  Inner sponge (8) 210235  Piston spacer set 210433  Ball connector 4.8x4.5 S (5) (820011)  Alum, spacer 3x5.5x4.0 (5)
110026  Round head screw M3x10 (10) 130021 Sponge 6.5x2 (10) (210272) Alum. turnbuckle wrench 4mm (210435) RMX Alum. one way set 820018  Spacer 5x7x0.1 (8)
110029  Round head screw M3x12 (6) 130028  Damper O-ring P3 (blue} (10) (210295) XXX-R Alum. gear box cover set (silver) (210436) RMX Alum. solid axle set (820026) Alum. spacer 3x5.5%1.0 (5)
110032  Set screw M3x10 (8) 130034 Sponge 20xX80x1 (4) 210321  Suspension balls 2.5x5 (8) 210437-2 Super soft coil spring set 32mm (medium) (820027) Alum. spacer 3x5.5x2.0 (5)
110035  Set screw M3x3 (6) 130035 LWrenchset(15&20&25) (210323) XXX Alum. gear box cover set (HT-F) (orange-green) (2) (820028) Alum. spacer 3xX5.5%3.0 (5)
110037  E-clip 4.0 (10) 130037  Bumper (C) 210326  Steel turnbuckle 3xX3.5x20 (2) 310001  Ball connector 4.8x4.5 (5) 820030  Cross joint (2)
1100395 Cap screw M1.6x4 (10) 130041  O-ring 6.5x1.5 (4) 210344  Ball connector nut L 4.8 (4) (310003) Cylinder cap (2) (820038) Alum. suspension mount (+2.0)
110045  Round head screw M2x8 (partial thread) (8) 210012  Spur gear 88T- 48P 210373-1 Coil spring 32mm (hard) (silver) (2) (310004) Spring retainer (2) {820044) Alum. hex. wheel hubs 4mm (4)
110047  Spacer 3x6x0.5 (8) 210020 18T / 36T Pulle 210378  Wide balancing bumper (310005) Rod guide cap (2) (820049) Wheel hub spacer 1.0 (4)
110048  Spacer 3x8x0.5 (8) 210032  Servo horn set (23T/25T) 210379  Rear bumper 310006 Wheel axle (2) (820054} 5.8 Ball end bush
110049 Round head screw M3x5 (10) 210033 Servo horn set (long) (23T/25T) 210381  Car body post set 310008  Piston rod (4) 820055  Reinforced damper plastic maintenance set (4)
110061  Round head screw M3x14 (6) 210047  Reinforced adjuster set 4.8x18 (8) 210391  Carbon bumper support 2.5 L 310046  Arm shaft 2.5x20 (2) 820074  Wheel nut m4 (4}
110063  Round head screw M2x8 (6) 210054  HT Lower arm (210413) Alum. servo mount 310047  Arm shaft 2.0x22 (2) §20075BK R-clip 5.0 (black) (10)
110064  Round head screw M2.5x10 (6) 210058  HT Upper arm 210417  RMX Carbon lower deck 2.5 310048  Arm shaft 2.5x46 (4) 820081  Adjuster set 5.8 (4)
1100665 Cap screw M1.6<6 (10) 210060  KPI Upright set 210418  RMX Carbon front damper stay 3.5 310057 RMX Belt pulley shaft (short) (820082} Alum. arm set
110067  Set screw M2.5x2.5 (6) 210061  HT Upper arm spacer 210419  RMX Carbon rear damper stay 3.5 310058 RMX Belt pulley shaft (long) 820083  MST Balancing weights 30g
120001 Ball bearing 10x15 (4) 210070  HT Rear lower arm (4 holes) & wheel hub 210420 RMX Carbon upper deck 3.5 310059  Bolster post M3x8x8 (2) (820084) Alum. suspension mount (-1.0)
120002  Ball bearing 510 (4) 210088 RMX Electronic device accessory 210421 RMX Carbon rail frame 2.5 310080  Bearing bush 3x4x1 (4)
120003  Ball bearing 5x8 (4) 210090  Idler gear MO.6 25T (2) 210422  RMX Carbon steering arm extension 2.5 310061  Universal adjusting mount (2)
OPTION PARTS CODE
210143  Alum. wheel hubs 8mm (brake disc shaped) 210439  MST Rear balancing diffuser (820048) Wheel hub spacer 0.5 (4) (820060) HT Alum. front lower arm set 820071  Machined piston 3x1.0 (4)
(210354) HT Alum. rear upright (2) (820029) KPI Alum. upright (2) (820050) Alum. damper retainer (4) (820063) Suspension mount spacer 0.5mm (4) 820072  Machined piston 6x0.6 (4)
210373  Coil spring set 32mm (8) (820043) Alum. hex. wheel hubs Smm (4) (820053) Adjustable damper caps (4) (820064) HT Alum. rear lower arm set (820080) Alum. adjustable body post (2)
(210400) Alum. bumper support L 820045  Low rebounded damper cap (820057) Adjustable alum. suspension mount (-0.5-+1.0) (820068) Alum. 3 wires clamps 820085 MST Balancing weights 10g
210431 RMX Alum. ball diff. set (820046) Alum. damper retainer (lower type) (4) (820058) Adjustable alum. suspension mount (+1.5-+3.0) (820069) Alum. 4 wires clamps (820086) Alum. 8-adjusting servo saver
210437  Super soft coil spring set 32mm (8) 820047  MST Balancing weights 3.5g (4) 820059  Suspension mount spacer 0.2mm (10) 820070  Machined piston 3x0.8 (4)
INtEhIEREIETAE () 485 e e
0 oniE ok fl: 210123P for % (210123) W P
110001 AN MEERSHE M3x6 (10) 120006 EH 3x7(2) 210092  MigdhFE B8 37T (210423) RMX a5 &0 414525) HBHRET 525 3.5mm
110002  /RA¥MEEEREE M3x8 (10) 120011 B#H s5x11 (4) 210103  AUSEEEST (2) (210424) RMX fac & —iRREE (700003} 55& 7.0 Ec=ERHTR
110003 7 ¥ EER SR M2 .5%6 (6) 120013 SR 4x8x3(2) (210105) £aRETINHIE 3 X 60 2104255 & EMEE (388) 710001 MST-PUESEE (4)
110004  FRANEEASEE M2x4 (6) 120016 HEH 3x8x3(2) 210111-2 E®@E 11T/12T/13T (210426) RMX fa& & aE (810007) faS&RLalighEE 320 (2)
110005  ARGHERER M3x8 (10) 130002 OF 11.5x1.5(4) 210121-1 {HEHRAIAIE (4) (210427) RMX §&5 & 3+ Wb (810010) #R&EELETIBHIE 332 (2)
110006 P A IR M3 x5 (6) 130004  EEEE (4) 210151 RS EaREE (4) (210428) RMX a5 & HiEE (810011} St ellBiE 3x40 (2)
110013 E#1 2.0 (10) 130006 SO EEEE (5) 210159 THHALEER 5.8% 4 (4) (210429) RMX &85 & B aEE 820007 i mECVDIGTH 48 (2)
110017  #6i6 2x9.8 (10) 130008 ReEaw 210161  IRERERNE 4.8 (4) 210430 A& EETHER 820008 R ARCVDETHM 51 (2)
110019  #iiE 2x11.8 (5) 130009 EE® #300 210224  WiRhiEiFiE (210432) RMX & Emiai (2) (820011) i8¥EH 3x5.5x4.0(5)
110025 B Ay mEREE 2 610 (6) 130017 2k (8) 210235  SREEERAE 210433 P EBANTEGE 4 845 S (5) 8620018 B 5x7x0.1(8)
110026  FRAYEEESEE M3x10(10) 130021 34 6.5x2 (10) (210272) SASEHERF 4mm (210435) RMX a5 &a = (820026) iEEF3x55%1.0(5)
110029 AN MEEAEE M3X12 (6) 130028 HEZRO®E P3 (8) (10) (210295) XXX-R i6o &M L5 (35) (210438) RMX 85 & MHEEE (820027) 8%~ 3%5.5x2.0 (5)
110032 7 H IEfFERE M3 x10 (8) 130034  TE2H 20x80x1 (4) 210321 FHESIRGE 2 5x5 (8) 210437-2 HFUEBFER 32mm () (B-8) (2) (820028) #8%53x55x3.0(5)
110035  AIETEE M3x3 (6) 130035 LEFHE(1.5820&25) (210323) XXX a5 a8 (HT-F) 310001  A7ELIEHE 4.8x4.5 (5) 820030 i (2)
110037 EH14.0(10) 130037 el (C) 210326 E@REIEEE 3x3.5%20 (2) {310003) &8 L& (2) (820038) IEBES&HFEE (+2.0)
1100398 S AEEERE M1.6x4 (10) 130041 O 6.5x1.5(4) 210344 pRaneRe L 4.8 (4) (310004) EEIFINEE (2) (820044) SEAEE dmm (4)
110045 /A AHEEELER M2<8 () (6) 210013 A H88 88T- 48P 210373-1 EEWHE 32mm (81) (58) (2) (310005) E®RMIET&= (2) (820049) EERR 1.0 (4)
110047 %5 3x6x0.5(8) 210020 EHE18-36 210378 RWHEEEHHHIE 310006  WEr#EAT (2) (820054) 5.8 IFARMIE
110048 K 3x8x0.5(8) 210032  {ERR#EdeH#E (23T/25T) 210379  #iGfiiE 310008  EtEEEEL (4) 820055 @i REEHE (4)
110049  SEFEEEGHEE M3x5 (10) 210033  {aiResdcq #-£8 (23T/25T) 210381 p e 310046  HEEHEES 2.5x20(2) 820074  SHEEd M4 (4)
110061  AANEEESEE M3x14 (6) 210047  =&{LHIEEHEE 4.8 18 (8) 210391  REREONEIR L 2.5 310047 e 2.0x22 (2) 820075BK R#5 5.0 (&) (10
110083 75 A 4 WEAEEE M2 X8 (6) 210054  HT FEW (210413) & E&EREE 310048  fEWTHEE 2.5 46 (4) 820081 EEIUHIEIHE 5.8 (4)
110064 7+ B [EGEEEE M2.5X10 (6) 210058 HT LEW 210417 RMX BedisEes 2.5 310057 RMX E¥EiEM (820082) o
1100665 SAEREESE M1.6x6 (10) 210060  KPI #EH 210418  RMX iRsiseanemas 3.5 310058 RMX EHEERE 820083 MST Eclis® 30g
110067 P IR M2.5%2.5 (6) 210061 HT tiEsas 210419 RMX SRS EEEE 35 310059 £5H M3Ix6x8(2) (820084) #WESEFEE (-1.0)
120001  #BH 10x15 (4) 210070 HT #THEW (470) & 8E 210420 RMX RS _#4E 3.5 310060  HIFHHETE 3x4x1(4)
120002 84 5x10 (4) 210088  RMX IR 210421 RMX BESRsRNLE 25 310061  INEAIEEFE (2)
120003 EX 5x8(4) 210080 1% MO.6 25T (2) 210422 RMX RS EmlE 25 4141860 BHEF 186 3.5mm
e an B 5k
210143 @& &V BRE 6mm (REBEREY) 210439 MST & TFEIERER (820048) EWEZR 0.5 4) (820080) HT i8S &A1 FERE 820071  DHEEZEE 3x1.0 (4)
(210354) HT ifS&#EE (2) (820029) KPS IEE (2) (820050) f&c&TWH#E (4) (820063) #HWERN0.5mm (4) 820072 DHIERERE 6x0.6 (4)
210373  ERWHEE 32mm (8) (820043) fGS &7 HEE 5mm (4) (820053) EEelIEEE E5E (4) (820064) HT fac & MERE (820080} idGc&rllEDEEER (2)
(210400) $A& &I L3 L 820045 MEELSE (820057) EliEzUERS E&HEE (-0.5-+1.0) (820068) 3IWEBSEERAE 820085 MST BJIEE 10g
210431 RMX @& EEEH (820046) i8S &WHE FHER) (4) (820058) ElBNIEE EMWE (+1.5-+3.0) (820069) 4IRS EERE (820086} i85 &8 IBEM M
210437 BB EWEE 32mm (8) 820047  MST B2l 3.5¢g (4) 820059  EWERR0.2mm (10) 820070 HDHEEEIE 3x0.8 (4)

RMX-D VIP 4WD 15




g XeS PEE O ECH N IIEEY,

RMVIX-D VP 2 g
T www.rhc-rmst.com %% @ Eﬂ @Eﬁ"’ﬁﬂ'ﬁ

1/10 SCALE RC 4WD HIGH PERFCRMANCE DRIFT CAR MAN UAL [ facebook.com/MST.iw |

026079




	RMX-D-VIP-4WD-exploded-manual_頁面_01
	RMX-D-VIP-4WD-exploded-manual_頁面_02
	RMX-D-VIP-4WD-exploded-manual_頁面_03
	RMX-D-VIP-4WD-exploded-manual_頁面_04
	RMX-D-VIP-4WD-exploded-manual_頁面_05
	RMX-D-VIP-4WD-exploded-manual_頁面_06
	RMX-D-VIP-4WD-exploded-manual_頁面_07
	RMX-D-VIP-4WD-exploded-manual_頁面_08
	RMX-D-VIP-4WD-exploded-manual_頁面_10
	RMX-D-VIP-4WD-exploded-manual_頁面_11
	RMX-D-VIP-4WD-exploded-manual_頁面_12
	RMX-D-VIP-4WD-exploded-manual_頁面_13
	RMX-D-VIP-4WD-exploded-manual_頁面_14
	RMX-D-VIP-4WD-exploded-manual_頁面_15
	RMX-D-VIP-4WD-exploded-manual_頁面_16

